
Effect of dissolved oxygen on the performance of a step-feed
hybrid MBR process treating synthetic domestic wastewater

L.M. Yuan*, C.Y. Zhang, B. Xia, J. Hu, Y.F. Tian, Q. Cai, J.T. Liu

Jiangsu Key Laboratory of Resources and Environmental Information Engineering, China University of Mining
and Technology, Xuzhou 221116, China
Tel. +86 516 83883687; Fax: +86 516 83591329; email: lmmyuan@163.com

Received 11 February 2011; Accepted 30 July 2012

ABSTRACT

An innovative step-feed Anaerobic-(Oxic/Anoxic)n-Membrane Bioreactor [An-(O/A)n-MBR]
process was developed to treat synthetic domestic wastewater. Performance of the lab-scale
system was investigated at different dissolved oxygen (DO) concentration (0.4–2.4mg/L) in
the aerobic tank of the multiple A/O zone. The results showed that, under the conditions
imposed, the DO level has little influence on chemical oxygen demand removal and the
removal efficiency was more than 94% throughout the operation. However, DO levels have
great influence on nitrogen and phosphorus removal. Better nitrification efficiency could be
obtained when DO was in the range of 0.8–2.4mg/L; the ammonia removal efficiency was
more than 99%. High total nitrogen (TN) and total phosphorus (TP) removal performance
can be obtained when DO was in the range of 0.8–1.2mg/L; the average removal efficiency
was 74.8 and 71.4%, respectively. In this condition, DO can meet the demand of nitrification
and phosphorus uptake simultaneously, and the simultaneous nitrification and denitrification
occurred in the aerobic tanks under lower DO concentration. Meanwhile, since the DO circu-
lated from the aerobic tank to the anoxic tank decreased, denitrification was enhanced and
the nitrate quantities in the sludge recycle system decreased, resulting in the decrease of car-
bon substrate competition between denitrification and phosphorus release in the anaerobic
zone. Ultimately, the performance of TN and TP removal was enhanced.

Keywords: Dissolved oxygen (DO); Step-feed; Nitrogen and phosphorus removal; Membrane
bioreactor; Nitrification/denitrification

1. Introduction

Nitrogen (N) and phosphorus (P) are the key
nutrients causing eutrophication in waterways [1]. In
the past decades, a number of biological nutrient
removal (BNR) processes had been developed [2–5].
Technically, the developed BNR processes, including
anaerobic, anoxic, and oxic phases, could be divided
into two types according to the implementing
approaches of the three phases: the temporal BNR

process and the spatial BNR process. The temporal
BNR process, such as the sequenced batch bioreactors,
achieved the anaerobic, anoxic, and oxide conditions
by arranging them temporarily in a single reactor. As
compared to the conventional activated sludge sys-
tems, the temporal BNR system had many advantages
such as smaller footprint, improved nitrogen and
phosphorus removal, less bulking, and flexible
operation mode [6]. However, since all the phases
occurred in a single reactor, the temporal BNR process
always operated in a discontinuous flow system. In a
continuous flow system, the spatial BNR process, such*Corresponding author.

Desalination and Water Treatment
www.deswater.com

1944-3994/1944-3986 � 2012 Desalination Publications. All rights reserved
doi: 10.1080/19443994.2012.719319

49 (2012) 200–207

November



as anaerobic/anoxic/oxic (AAO) process, was widely
used throughout the world. This type of BNR process
assigned different zones for each period (with sludge
recycling serving as inoculums) to obtain the three
conditions spatially. However, most of the spatial
BNR process required additional energy for internal
nitrified liquor circulation or addition of external car-
bon substrate for denitrification in anoxic zones,
which led to the increase of the operational cost.

Step-feed anoxic/oxic-activated sludge process
(SAOASP) was one of the most practical methods to
solve these problems because of its elimination of
internal recycling and optimizing organic carbon utili-
zation for denitrifcation [7–9]. The SAOASP processes
were widely studied for nitrogen removal. To improve
the phosphorus removal, SAOASP system was
improved by adding an anaerobic zone before the
multiple stages of aerobic–anoxic zones [10].

For decentralized, sensitive and yet unsewered
areas, membrane bioreactor (MBR) technology could
provide an elegant, robust, and cost-effective treat-
ment solution to achieve high effluent standard. When
combined with enhanced biological phosphorus
removal (Bio-P) and/or phosphorus coprecipitation
(Co-P), high and stable phosphorus removal can be
expected [11]. However, and in contrast to conven-
tional activated sludge plants, process optimization
still has to be done.

On the basis of above knowledge, the aim of the
current work, therefore, was to develop a step-feed
An-(O/A)n-MBR [Anaerobic-(Oxic/Anoxic)n-Mem-
brane Bioreactor] process for nutrient removal. This
process, combining SAOASP with membrane separa-
tion, was composed of an anaerobic reactor, a multi-
ple phases of aerobic and anoxic zones in sequence
followed by a continuous aerated MBR. Different dis-
solved oxygen (DO) concentration (0.4–2.4mg/L) in
the aerobic tank of the multiple A/O zone were inves-
tigated on a lab-scale system. Nutrient removal perfor-
mance was compared at the different conditions
imposed.

2. Materials and methods

2.1. An-(O/A)n-MBR system

The experimental setup was shown in Fig. 1. The
lab-scale An-(O/A)n-MBR system was composed of an
anaerobic reactor, a multiple phases of aerobic and
anoxic zones in sequence (multiple A/O zone) fol-
lowed by a continuous aerated MBR. The working
volume for individual reactors was 14.6 L (anaerobic
zone), 34.6 L (multiple A/O zone), and 23.3 L (Mem-
brane zone), respectively. The water depth in each

reactor was about 44.6 cm. The multiple phases of
aerobic and anoxic zones consisted of four uniform
aerobic compartments and four uniform anoxic com-
partments, the aerobic and the anoxic compartments
were arranged alternately, and the volume ratio of
aerobic zone to anoxic zone was 2:1.

The synthetic influent (Q) was fed into the system
by step-feeding mode. The first wastewater flow (Q1)
supplying nutrients for micro-organisms growth and
carbon for phosphorus release was fed into the
anaerobic reactor while the second flow (Q2) com-
bined with the third flow (Q3), the forth flow (Q4),
and the fifth flow (Q5) were fed into the anoxic zone
by stepwise feeding. For the duration of the experi-
mental period, the DO concentrations in the aerobic
tanks of the multiple A/O zone were controlled at
different levels by adjusting the valves of aeration
pipes.

A microfiltration hollow fiber membrane module
(MOTIMO, China) was immersed in the MBR tank.
The membrane module had an effective filtration area
of 1.0m2 and its nominal pore size is 0.22lm. An air
diffuser was installed underneath the membrane mod-
ule to provide air at 0.5m3/h. The bubbling air was
used to serve for three purposes, providing oxygen
for the micro-organisms in aerobic tank, mixing the
aerobic tank, and removing of cake deposition on the
membrane surface. The mixed liquor at the bottom of
MBR tank was recycled to the anaerobic reactor
continuously at a rate of 0.75 ⁄Q. According to the
results of previous studies [12], the membrane flux
was maintained at 10 L/(m2h). To alleviate membrane
fouling, the membrane was operated in an

1 

O1

A1
O2

A2

O3

A3
O4

A4

4

7

8

9
6

13

2 

11 12 

3 

Q
1

Q
2

Q
3

Q
4

Q
5Q 

5 

10 

Fig. 1. Schematic diagram of the An-(O/A)n-MBR system.
(1) Wastewater reservoir; (2) anaerobic reactor; (3) multiple
phases of aerobic and anoxic zones; (4) MBR tank; (5)
agitator; (6) membrane module; (7) pressure gauge; (8)
peristaltic pump; (9) air blower; (10) air flow meter; (11)
return sludge; (12) excess sludge; (13) PLC system
(O—aerobic compartment, A—anoxic compartment).

L.M. Yuan et al. / Desalination and Water Treatment 49 (2012) 200–207 201



intermittent mode (10min suction and 2min rest). The
transmembrane pressure (TMP) was measured using
a pressure gage, and the membrane was cleaned when
TMP reached 30 kPa.

2.2. Influent quality

Synthetic wastewater, composed of glucose
(250mg/L), soluble starch (150mg/L), NH4Cl
(100mg/L), KH2PO4(20mg/L), NaHCO3 (100mg/L),
and mineral solution (Mg, Ca and Fe), was stored in a
wastewater container and was fed to the lab-scale sys-
tem throughout the operation. The initial influent con-
tained 340.5–419.0mgCOD/L, 31.5–35.6mgTN/L,
27.4–32.7mg NH4–N/L, and 3.9–5.7mg TP/L. The pH
value was about 7.3.

2.3. Operation

In this study, the synthetic wastewater was fed
into the system with a flow rate of 0.20m3/d, 70% of
the influent (Q1) was fed to the anaerobic zone and
the rest were fed to the bottom of the four anoxic
compartments in the multiple A/O zone
(Q2 =Q3 =Q4 =Q5). In the aerobic tanks of the multiple
A/O zone, the air flow rates were adjusted according
to the DO levels required in different operation runs.
In this study, four different DO levels (2.0–2.4mg/L,
1.3–1.7mg/L, 0.8–1.2mg/L, and 0.4–0.6mg/L) in the
aerobic tanks were implemented by adjusting the
valves of aeration pipes. The total hydraulic retention
time was 8.70 h. The mixed liquor suspended solids
(MLSS) concentration in the multiple A/O zone was
kept at 3,800–4,500mg/L and the excess sludge was
withdrawn periodically to keep the sludge retention
time (SRT) at about 60 d. The operation temperature
was at 26.5–32.5˚C during the operation. Table 1
shows the operation conditions of these experiments.

2.4. Analytical methods

All the results presented were obtained from the
An-(O/A)n-MBR system at its steady state. The sam-
ples taken from bioreactors were filtered using

0.45lm filter paper. DO concentration was measured
using the DO meter (WTW Oxi 340, Germany). The
pH was measured using the pH meter (PHSJ-4A,
China). Particle size distributions (PSDs) in mixed
liquor were analyzed using a Laser Particle Size ana-
lyzer (WICS-50, ANKERMID, Dutch). Measurement of
chemical oxygen demand (COD), MLSS, total nitrogen
(TN), oxidized nitrogen (NO�

3 –N and NO�
2 –N),

ammonium nitrogen (NH4–N), orthophosphate con-
centration (ortho-P), and total phosphorus (TP) fol-
lowed standard methods [13].

3. Results and discussion

Performances of COD, TN, and TP removal in the
An-(O/A)n-MBR system are presented in Table 2.

3.1. COD removal

Daily COD variation of the influent and effluent
was studied during the operation. It seemed that DO in
the aerobic tanks of the multiple A/O zone had little
influence on the organic pollutants removal in the An-
(O/A)n-MBR system. As shown in Table 2 and Fig. 2,
although the influent COD fluctuated from 340.5 to
419.0mg/L, the COD removal efficiency was high and
stable, and was 94.7–97.7%, 95.2–97.6%, 94.3–98.1%,
and 94.7–97.5% in Run 1, Run 2, Run 3, and Run 4, cor-
responding to 8.8–20.2mg/L, 8.9–17.7mg/L, 6.8–
21.7mg/L, and 9.9–19.7mg/L in the effluent. The efflu-
ent COD level in the An-(O/A)n-MBR process was suf-
ficient to meet the standard of water reclamation in
China.

In this study, the feed wastewater was stored in a
150 L container. To prevent the possible degradation
of readily degradable soluble matter (COD) occurring
within the container, the container was rinsed thor-
oughly every morning and then the fresh synthetic
wastewater was poured into the container. Therefore,
the high COD removal might be attributed to the
growth of high biomass concentration (3,800–
4,500mg/L) in the An-(O/A)n-MBR system and
the efficient utilization of organic compounds in the
anaerobic reactor for phosphorus release and in the
anoxic zones for denitrification. In addition, perfect
retention of the suspended COD and biomass by
membrane filtration also guaranteed a low level of
COD concentration in the effluent [14].

3.2. Nitrogen removal

Effects of DO levels in the aerobic tanks of the
multiple A/O zone on the TN removal and on the

Table 1